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Start 30.0 MHz 28005 pts Stop 0.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |__Ppower Abs ALimit | Rangelow | Rangeup | RBW. | Frequency | _Ppowerabs | Al
30,000 MHz 820.000 MHz 1,000 MHz 387.09895 MHz -38,33 dBm -25,33 dB 30,000 MHz 820.000 MHz 1.000 MHz 56120690 MHz -37.,85 dém -24,85 dB.
855.000 MHz 1.000 GHz 1.000 MHz 899.89130 MHz -36.45 dem -23.45 dB 855.000 MHz 1.000 GHz 1.000 MHz 880.47101 MHz -38,74 dem 22,74 d8.
1.000 GHz 3.000 GHz 1.000 MHz 1.69754 GHz -35.38 dam -22.38 de 1.000 GHz 3.000 GHz 1.000 MHz 2.08789 GHz -36.56 dem -23.56 de.
3.000 GHz 7.000 GHz 1,000 MHz 5.74191 GHz. -31,51 dem -18,51 dg 3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -31.23 dem -18,23 d&
7,000 GHz 9.000 GHz 1,000 MHz 8.37995 GHz -33,98 dBrm -20,98 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.35733 GHz -33,48 dam -20,48 dB.

]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dBm  Offset 14.90 dB
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 24.90 cbm  Offset 14.90 db
SGL Count 10/10

Mode Auto Sweep

[@1 Max (@1 Max
20 dhinit $heck 20 dbffit heck PARS
Line _§PURIOUS_| INE_ABS, Line _§PURIOUS_| INE_ABS,
10 df 10 d
0 0
-10
SPURIOUS_LINE_PBS_
-20

30 d

Date: 2APR 2018 11:13:01

50 8 -50 d
60 d8 _60 db
70 db 70 d8
Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
30.000 MHz 1.000 GHz 1,000 MHz 925.58971 MHz -36,32 dBm -23,32 d& 30.000 MHz 1,000 GHz 1,000 MHz 818.94303 MHz -36.,67 dem -23,67 dB.
1.000 GHz 1.845 GHz 1.000 MHz 1.57241 GHz -37.37 dém -24.37 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.72190 GHz -36.64 dBm -23.64 d8.
1.915 GHz 3.000 GHz 1.000 MHz 2.98176 GHz -34.25 dem -21.25 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.42202 GHz -36.19 dém -23.19 d8.
3,000 GHz 7.000 GHz 1.000 MHz 6.66679 GHz -29,86 dam -16.86 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.86327 GHz -30,48 dam -17.48 de.
7.000 GHz 13.600 GHz 1,000 MHz 11.68762 GHz -32.61 dem -19.61 de 7.000 GHz 13.600 GHz 1.000 MHz 13.22312 GHz -32.41 dam -19.41 d&
13,600 GHz 19.100 GHz 1,000 MHz 15.60362 GHz -29.06 dém -16,06 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.62798 GHz -23,40 dém -16,40 d8.
| THNTINTD w8 | J GENNRNNED o

Date: 2APR 2019 11:38:07

Middle Channel

Middle Channel

Spectrum

Ref Level 24.00 dBm  Offset 14.90 dB
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 24.90 cbm  Offset 14.90 db Mode Auto Sweep
SGL Count 10/10
(@1 Max

20 dhjfnit ¢heck 20 dbffit ¢heck
Line _§PURIOUS_| INE_ABS, Line _§PURIOUS_| INE_ABS,
10 df 10 d
0 0
-10
| SeURIOL
-20

Date: 2APR 2018 11:14:25

S0 d
60 db
70 db 70 d8
Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissians Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
30.000 MHz 1.000 GHz 1,000 MHz 755.92454 MHz -36,71 dBm -23,71 d8 30.000 MHz 1,000 GHz 1,000 MHz 947.40380 MHz -36,42 dém -23,42 dB.
1.000 GHz 1.845 GHz 1.000 MHz 1.37943 GHz -37.05 dBm -24.05 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.65434 GHz -37.14 dém -24.14 d8.
1.915 GHz 3.000 GHz 1.000 MHz 2.15740 GHz -35.50 dem -22.50 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.37302 GHz -36.17 dém -22.17 d8.
3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -30.62 dam -17.62 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -30.73 dém -17.73 de
7.000 GHz 13.600 GHz 1,000 MHz 12.62586 GHz -32,22 dem -19,22 d& 7.000 GHz 13,600 GHz 1,000 MHz 12.60748 GHz -32,00 dem -19,00 g8
13,600 GHz 19.100 GHz 1,000 MHz 15.74858 GHz -28,52 dBrm -15,52 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.74269 GH2 -29,12 dBm -16,12 d8
| THNTIITD W& | J GENNRNNED o

Date: 2APR 2018 11:36:31

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dBm  Offset 14.90 dB
SGL Count 10/10

Mode Auto Sweep

Spectrum
Ref Level 24.00 dBm  Offset 14.90 dB
SGL Count 10/10

@1 Max

Mode Auto Sweep

20 dhinit ¢heck
Line _§PURIOUS_| INE_ABS,

20 chjit Gheck
Line _EPURIOUS_|INE_ABS.

10

o

-10

SPURIO
-20

Date: 2APR 2018 11:15:52

30
-S0d -50 d
80 db 60 dp
70 -70
Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
30.000 MHz 1.000 GHz 1,000 MHz 583.35082 MHz -36,40 dém -23,40 d& 30.000 MHz 1,000 GHz 1,000 MHz B76.14443 MHz -35,97 dém -22,97 d&.
1,000 GHz 1.845 GHz 1,000 MHz 1.64569 GHz -36,76 dBm -23,76 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.80340 GHz -35,74 dém 22,74 d8
1.918 GHz 3.000 GHz 1,000 MHz 2.64030 GHz -35.85 dim -22.85 db 1.915 GHz 3.000 GHz 1.000 MHz 2.57128 GHz -35.28 dim -22.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.52081 GHz -30.16 dem -17.16 de 3.000 GHz 7.000 GHz 1.000 MHz 6.59730 GHz -30.88 dem -17.88 de.
7.000 GHz 13.600 GHz 1.000 MHz 10.50317 GHz -32,63 dem -19.63 de 7.000 GHz 13.600 GHz 1.000 MHz 11.77311 GHz -32,10 dem -18.10 d&
13,600 GHz 19.100 GHz 1,000 MHz 15.74072 GHz -28,53 dBrm -15,53 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.69860 GH2 -28,42 dam -15,42 d8
THNTINN wa J GRNNNNNED

Date: 2APR 2018 11:38:.00
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SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.30 dBm
SGL Count 10/10

Offset 14.30 dB Mode Auto Sweep

Spectrum

Ref Level 24.90 cBm
SGL Count 10/10

Offset 14.90 dB

Mode Auto Sweep

(@1 Max

20 dbifnit Gheck
Line _$PURIOUS_) INE_ABS
10 dem
0
-10

| SPURTOUS_ LINE_ABS_
20d

20 dbffit heck A
Line _§PURIOUS_| INE_ABS, PA!

10 d

0

-10

SPURIOU
20

50 df
_60 db
60
70 d8
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | powerabs | AL 30.000 MHz 1.000 GHz 1.000 MHz B88.26337 MHz -3E,31 dBm -22,31 d&.
30.000 MHz 620.000 MHz 1.000 MHz 819.40780 MHz -29.55 dBm -16.55 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -32.33 dém -13.33 d8.
855.000 MHz 1.000 GHz 1.000 MHz 969.52809 MHz -36.62 dem -23.62 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.47621 GHz -35.03 dém -22.03 d8.
1,000 GHz 3.000 GHz 1.000 MHz 2.92913 GHz -36,21 dem -23,21 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.61530 GHz -30.64 dam 17,64 d8
3,000 GHz 7.000 GHz 1,000 MHz 6.50481 GHz -21,87 dem -18.87 de 7.000 GHz 13.600 GHz 1.000 MHz 11.61566 GHz -32.62 dem -19.62 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.59680 GHz -33,23 dBm -20,23 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.77451 GHz -29,45 dém -16,45 d8.

Date: 2APR 2015 14:40.26

]

Date: 2APR 2019 1348:26

Middle

Channel

Middle Channel

Spectrum

Ref Level 24.30 dBm
SGL Count 10/10

Offset 14.30 dB Mode

Auto Sweep

Spectrum

Ref Level 24.90 cBm
SGL Count 10/10

Offset 14.90 dB

Mode Auto Sweep

@1 Max (@1 Max
20 dbH ¢heck PaES 20 gbipit Gheck
Line _§PURIOUS_|INE_ABS PABS Line _§PURIOUS_| INE_ABS
10 dem 10 d
0 0
-10 -10
| SPURIOUS_ LINE_ABS_ SPURI
20 d 0
30 dam -3
50 dem
_60 db
60
70 d8
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquency |___powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 621.16192 MHz -36,74 dBm -23,74 d&.
30.000 MHz 620.000 MHz 1.000 MHz 409.60270 MHz -37.31 dém -24.31 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.79031 GHz -37.43 dém -24.43 d8.
855.000 MHz 1.000 GHz 1.000 MHz 884.67391 MHz -36.38 dem -23.38 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.94094 GHz -35 84 deém 22,84 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.97838 GHz. -36.73 dém -23.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.54931 GHz -30.77 dBm -17.77 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.72578 GHz -30,93 dem -17.93 dg 7.000 GHz 13.600 GHz 1.000 MHz 12.87759 GHz -32,95 dem -19.95 d&
7,000 GHz 9.000 GHz 1,000 MHz 8.01375 GHz -34,15 dBm -21,15 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.08445 GH2 -29,41 dam -16,41 d8

Date: 2APR 2019 14:41:47

]

Date: 2APR 2019 13 48:55

Highest Channel

Highest Channel

Spectrum

Ref Level 24.30 dBm
SGL Count 10/10

Offset 14.30 B

Mode Auto Sweep

Ref Level 24.90 cBm
SGL Count 10/10

Offset 14.90 dB

Mode Auto Sweep

@1 Max (@1 Max
20 dbH ¢heck PakS 20 gbipit Gheck
Line _§PURIOUS_|INE_ABS PABS Line _§PURIOUS_|INE_ABS
10 dem 10
0 0
-10
| “Seurious_Line ABs_ LINE_ABS_
20
30 d -3
50 d!
50 dem
_60 db
60
-70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency |__powerabs | aLimit
Rangelow | Rangeup | RBW. | Frequency | powerabs | | 30.000 MHz 1,000 GHz 1.000 MHz 002.80610 MHz -3E,43 dBm -22,43 d&.
30,000 MHz 820.000 MHz 1,000 MHz 350.38231 MHz -37,82 dBm -24,82 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.83001 GHz -36,46 dBm -23,46 d8.
855.000 MHz 1.000 GHz 1.000 MHz 855.90580 MHz -35.03 dem -22.03 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91807 GHz -30.87 dém -17.87 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.20172 GHz. -36.73 dém -23.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.63830 GHz -30.23 dém -17.23 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.59730 GHz. -31.64 dem -18.64 dg 7.000 GHz 13.600 GHz 1.000 MHz 12.37649 GHz -32.82 dem -19.82 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.63180 GHZ -33,20 dBrm -20,20 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.59930 GHz -29,34 dam -16,34 d8.

Date: 2APR 2019 14:43:12
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e % FCC RF Test Report Report No. : FG930509-01A

SPORTON LAB.

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep
SGL Count 10/10

@1 Max

Limit ¢heck PAES
20 dbife—$PLRIOUS | INE_ARS pakS
10
0dB

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissions
Rangelow | Rangelp | RBW | Frequency |__Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 674,00050 MHz -36,70 dem 23,79 dB
1.000 GHz 1.705 GHz 1.000 MHz 1.70462 GHz -30.21 dm -17.21 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.94056 GHz -35.40 dem -22.49 di
3,000 GHz 7.000 GHz 1.000 MHz 6.82077 GHz -30,51 dem -17.51 d8
7,000 GHz 13.600 GHz 1,000 MHz 13.06850 GHz -32,47 dam 19,47 d8
13,600 GHz 18.000 GHz 1,000 MHz 15.67272 GHz -28,34 dBm -15,34 dB
— -
( JU J

Date: 2APR 2019 14:12:30

Middle Channel

Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep
SGL Count 10/10

Limit ¢heck PAES
20 dbife—$PLRIOUS | INE_ARS paks

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 746.,22939 MHz -36,71 dem -23.71 dB
1.000 GHz 1.705 GHz 1.000 MHz 1.43801 GHz -37.13 dém -24.13 di
1.760 GHz 3.000 GHz 1.000 MHz 2.98969 GHz -34,97 dem -21.97 db
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -30.70 dam -17.70 de
7.000 GHz 13.600 GHz 1,000 MHz 12.73287 GHz -32,76 dam -19,76 d8
13,600 GHz 18.000 GHz 1,000 MHz 15.75192 GHz -27,94 dBrm -14.94 d8

il W

Date: 2APR 2019 14:14:04

Highest Channel

Spectrum
Ref Level 30.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 10/10

Limit ¢heck
20 dbife—SPURIOUE ) INF_ARS
10 diy

S0 d
50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 510.15242 MHz -35,72 dem -22.72 dB
1,000 GHz 1.705 GHz 1,000 MHz 1.69531 GHz -36,25 dBm -23,25 B
1.760 GHz 3.000 GHz 1.000 MHz 1.76054 GHz -28.45 dem -15.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77828 GHz -30.42 dam -17.42 de
7.000 GHz 13.600 GHz 1,000 MHz 12.67442 GHz -32,92 dem -19.92 d&
13,600 GHz 18.000 GHz 1,000 MHz 15.72395 GHz -27,73 dBm -14,73 dB

il W

Date: 2APR 2019 14:15:26
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e a0, FCC RF Test Report

Report No. : FG930509-01A

Frequency Stability|
Test Conditions | Middle Channel G(SG"?“:;’ (Eggygigs ) 2;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0060
40 Normal Voltage 0.0526 0.0167
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0574 0.0335
0 Normal Voltage 0.0191 0.0538
-10 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0108 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0155 0.0132
20 Battery End Point 0.0395 0.0395

Note:

1. Normal Voltage = 4V ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the frequency

deviation measured is small.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
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e a0, FCC RF Test Report

Report No. : FG930509-01A

Test Conditions | Middle Channel Gs(g";&‘;o (Egg“él?::s ) N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0005
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0021 0.0016
20 Battery End Point 0.0133 0.0011

Note:

1. Normal Voltage = 4V ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the frequency

deviation measured is small.

Sporton International (Kunshan) Inc.
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e a0, FCC RF Test Report Report No. : FG930509-01A
Test Conditions | Middle Channel T 1‘;‘_’;?&2:&2"1‘2’_ 2Kbps) 2!;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0395
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0323
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0012

Note:
1. Normal Voltage = 4V ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.35V
2. The frequency fundamental emissions stay within the authorized frequency block based on the frequency

deviation measured is small.
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waonis. FCC RF Test Report Report No. : FG930509-01A
Test Conditions | Middle Channel gﬁ%"’:‘g_g;ggs") N';':L“;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0154
-10 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0005
20 Battery End Point 0.0032

Note:
1. Normal Voltage = 4V ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.35V
2. The frequency fundamental emissions stay within the authorized frequency block based on the frequency

deviation measured is small.
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waonis. FCC RF Test Report Report No. : FG930509-01A
Test Conditions | Middle Channel ‘("I’&Dc""ng(’l‘oi;‘)’ N';':L“;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0167

Note:
1. Normal Voltage = 4V ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.35V
2. The frequency fundamental emissions stay within the authorized frequency block based on the frequency

deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-01A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
1648 -56.09 -13 -43.09 -58.42 1.21 5.68 H
2472 -54.87 -13 -41.87 -56.98 1.54 5.80 H
3294 -57.77 -13 -44.77 -61.77 1.73 7.88 H
Lowest
1648 -49.44 -13 -36.44 -51.77 1.21 5.68 \%
2472 -49.92 -13 -36.92 -52.03 1.54 5.80 \%
3294 -56.24 -13 -43.24 -60.24 1.73 7.88 \%
1672 -58.53 -13 -45.53 -60.86 1.21 5.68 H
2508 -54.93 -13 -41.93 -57.04 1.54 5.80 H
3348 -55.17 -13 -42.17 -59.17 1.73 7.88 H
Middle
1672 -51.42 -13 -38.42 -53.75 1.21 5.68 \%
2510 -47.78 -13 -34.78 -49.89 1.54 5.80 \%
3348 -52.85 -13 -39.85 -56.85 1.73 7.88 \%
1698 -56.14 -13 -43.14 -58.47 1.21 5.68 H
2546 -51.76 -13 -38.76 -53.87 1.54 5.80 H
3396 -55.94 -13 -42.94 -59.94 1.73 7.88 H
Highest
1698 -51.42 -13 -38.42 -53.75 1.21 5.68 \%
2546 -38.28 -13 -25.28 -40.39 1.54 5.80 \%
3396 -55.23 -13 -42.23 -59.23 1.73 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG930509-01A
GSM850 (EDGE class 8)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
1648 -57.87 -13 -44.87 -60.20 1.21 5.68 H
2472 -57.20 -13 -44.20 -59.31 1.54 5.80 H
3294 -59.25 -13 -46.25 -63.25 1.73 7.88 H
Lowest
1648 -50.87 -13 -37.87 -53.20 1.21 5.68 \%
2472 -51.28 -13 -38.28 -53.39 1.54 5.80 \%
3294 -56.14 -13 -43.14 -60.14 1.73 7.88 \%
1672 -56.90 -13 -43.90 -59.23 1.21 5.68 H
2510 -58.69 -13 -45.69 -60.80 1.54 5.80 H
3348 -58.25 -13 -45.25 -62.25 1.73 7.88 H
Middle
1672 -51.45 -13 -38.45 -53.78 1.21 5.68 \%
2510 -54.20 -13 -41.20 -56.31 1.54 5.80 \%
3348 -57.03 -13 -44.03 -61.03 1.73 7.88 \%
1698 -59.06 -13 -46.06 -61.39 1.21 5.68 H
2546 -54.95 -13 -41.95 -57.06 1.54 5.80 H
3396 -57.18 -13 -44.18 -61.18 1.73 7.88 H
Highest
1698 -50.88 -13 -37.88 -53.21 1.21 5.68 V
2546 -51.66 -13 -38.66 -563.77 1.54 5.80 \%
3396 -57.60 -13 -44.60 -61.60 1.73 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG930509-01A
GSM1900 (GSM)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3699 -57.39 -13 -44.39 -63.96 1.848 8.42 H
5550 -47.58 -13 -34.58 -55.94 2.32 10.68 H
7404 -52.15 -13 -39.15 -61.48 2.61 11.94 H
Lowest
3699 -56.95 -13 -43.95 -63.52 1.85 8.42 \%
5550 -43.43 -13 -30.43 -51.79 2.32 10.68 \%
7404 -52.34 -13 -39.34 -61.67 2.61 11.94 \%
3759 -55.18 -13 -42.18 -61.75 1.848 8.42 H
5640 -42.22 -13 -29.22 -50.58 2.32 10.68 H
7524 -51.49 -13 -38.49 -60.82 2.61 11.94 H
Middle
3759 -54.61 -13 -41.61 -61.18 1.85 8.42 \%
5640 -47.17 -13 -34.17 -55.53 2.32 10.68 \%
7524 -52.06 -13 -39.06 -61.39 2.61 11.94 \%
3819 -53.66 -13 -40.66 -60.23 1.848 8.42 H
5730 -53.89 -13 -40.89 -62.25 2.32 10.68 H
7644 -51.92 -13 -38.92 -61.25 2.61 11.94 H
Highest
3819 -53.63 -13 -40.63 -60.20 1.85 8.42 V
5729.4 -54.70 -13 -41.70 -63.06 2.32 10.68 \%
7644 -52.06 -13 -39.06 -61.39 2.61 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG930509-01A
GSM1900 (EDGE class 8)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3700.4 -58.09 -13 -45.09 -64.66 1.848 8.42 H
5550 -54.01 -13 -41.01 -62.37 2.32 10.68 H
7404 -52.11 -13 -39.11 -61.44 2.61 11.94 H
Lowest
3699 -57.72 -13 -44.72 -64.29 1.85 8.42 \%
5550 -51.32 -13 -38.32 -59.68 2.32 10.68 \%
7404 -52.44 -13 -39.44 -61.77 2.61 11.94 \%
3759 -56.56 -13 -43.56 -63.13 1.848 8.42 H
5640 -53.80 -13 -40.80 -62.16 2.32 10.68 H
7524 -52.17 -13 -39.17 -61.50 2.61 11.94 H
Middle
3759 -54.87 -13 -41.87 -61.44 1.85 8.42 \%
5640 -48.21 -13 -35.21 -56.57 2.32 10.68 \%
7524 -52.54 -13 -39.54 -61.87 2.61 11.94 \%
3819 -52.74 -13 -39.74 -59.31 1.848 8.42 H
5730 -53.31 -13 -40.31 -61.67 2.32 10.68 H
7644 -52.13 -13 -39.13 -61.46 2.61 11.94 H
Highest
3819.6 -56.93 -13 -43.93 -63.50 1.85 8.42 V
5730 -49.84 -13 -36.84 -58.20 2.32 10.68 \%
7644 -52.43 -13 -39.43 -61.76 2.61 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG930509-01A
WCDMA Band V(RMC 12.2Kbps)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
1652.8 -65.05 -13 -52.05 -67.38 1.21 5.68 H
2480 -62.85 -13 -49.85 -64.96 1.54 5.80 H
3306 -60.23 -13 -47.23 -64.23 1.73 7.88 H
Lowest
1652 -61.40 -13 -48.40 -63.73 1.21 5.68 \%
2480 -62.07 -13 -49.07 -64.18 1.54 5.80 \%
3306 -60.58 -13 -47.58 -64.58 1.73 7.88 \%
1672 -64.69 -13 -51.69 -67.02 1.21 5.68 H
2509.2 -63.14 -13 -50.14 -65.25 1.54 5.80 H
3348 -60.29 -13 -47.29 -64.29 1.73 7.88 H
Middle
1672 -61.30 -13 -48.30 -63.63 1.21 5.68 \%
2510 -61.59 -13 -48.59 -63.70 1.54 5.80 \%
3348 -60.46 -13 -47.46 -64.46 1.73 7.88 \%
1693.2 -62.80 -13 -49.80 -65.13 1.21 5.68 H
2540 -62.83 -13 -49.83 -64.94 1.54 5.80 H
3384 -60.26 -13 -47.26 -64.26 1.73 7.88 H
Highest
1694 -60.70 -13 -47.70 -63.03 1.21 5.68 V
2540 -61.12 -13 -48.12 -63.23 1.54 5.80 \%
3384 -60.61 -13 -47.61 -64.61 1.73 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG930509-01A
WCDMA Band II(RMC 12.2Kbps)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3705 -57.79 -13 -44.79 -64.36 1.848 8.42 H
5557.2 -54.59 -13 -41.59 -62.95 2.32 10.68 H
7404 -52.30 -13 -39.30 -61.63 2.61 11.94 H
Lowest
3704.8 -57.75 -13 -44.75 -64.32 1.85 8.42 \%
5556 -55.33 -13 -42.33 -63.69 2.32 10.68 \%
7404 -52.52 -13 -39.52 -61.85 2.61 11.94 \%
3759 -57.63 -13 -44.63 -64.20 1.848 8.42 H
5640 -53.90 -13 -40.90 -62.26 2.32 10.68 H
7524 -51.95 -13 -38.95 -61.28 2.61 11.94 H
Middle
3760 -57.24 -13 -44.24 -63.81 1.85 8.42 \%
5640 -55.30 -13 -42.30 -63.66 2.32 10.68 \%
7524 -52.48 -13 -39.48 -61.81 2.61 11.94 \%
3816 -57.30 -13 -44.30 -63.87 1.848 8.42 H
5722.8 -54.68 -13 -41.68 -63.04 2.32 10.68 H
7632 -52.51 -13 -39.51 -61.84 2.61 11.94 H
Highest
3815.2 -57.17 -13 -44 17 -63.74 1.85 8.42 V
5724 -55.56 -13 -42.56 -63.92 2.32 10.68 \%
7632 -52.53 -13 -39.53 -61.86 2.61 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG930509-01A
WCDMA Band IV(RMC 12.2Kbps)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) (:Iénnl]t) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3426 -57.92 -13 -44.92 -64.24 1.81 8.13 H
5136 -54.81 -13 -41.81 -62.79 2.222 10.20 H
6852 -52.82 -13 -39.82 -61.64 2.54 11.36 H
Lowest
3426 -58.44 -13 -45.44 -64.76 1.81 8.13 \%
5137.2 -56.07 -13 -43.07 -64.05 2.222 10.20 \%
6852 -53.63 -13 -40.63 -62.45 2.54 11.36 \%
3465 -568.27 -13 -45.27 -64.59 1.81 8.13 H
5199 -55.43 -13 -42.43 -63.41 2.222 10.20 H
6936 -52.77 -13 -39.77 -61.59 2.54 11.36 H
Middle
3465 -58.31 -13 -45.31 -64.63 1.81 8.13 \%
5199 -56.15 -13 -43.15 -64.13 2.222 10.20 \%
6936 -53.44 -13 -40.44 -62.26 2.54 11.36 \%
3504 -58.37 -13 -45.37 -64.69 1.81 8.13 H
5257.8 -55.53 -13 -42.53 -63.51 2.222 10.20 H
7008 -52.29 -13 -39.29 -61.11 2.54 11.36 H
Highest
3505.2 -58.19 -13 -45.19 -64.51 1.81 8.13 \%
5259 -55.91 -13 -42.91 -63.89 2.222 10.20 \%
7008 -53.33 -13 -40.33 -62.15 2.54 11.36 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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